G

vcer38gt.rearsets aillesiteoliig

ver.rearsets-D04

Zertifikat
Certificate
Anbauanleitung

Owners manual

www.gillestooling.com info@gillestooling.com



VCR38GT ) SN

Sicherheitshinweise ver38gt.rearsets gilles.tooling

Diese Anbauanleitung ist sorgfaltig und vollstandig vor Beginn der
Einbauarbeiten durchzulesen.

Wir bedanken uns fiir den Erwerb eines unserer Produkte und wiinschen lhnen viel SpaB. Machen
Sie aus einem Serienfahrzeug lhre individuelle Maschine.

-Sicherheit ist oberstes Gebot.

-Haben Sie das erforderliche Werkzeug und gentigend Mechanikerwissen und praktische Erfahrung?
-Unsere Produkte durfen nur von fachkundigem Personal montiert werden.

-Nichtbeachtung der Anweisung kann zu Beschadigungen des Fahrzeuges, des Produktes bzw. zur
Gefahrdung des Fahrers flhren.

-Fur Schaden, die aufgrund von Nichtbeachtung unserer Anweisungen entstanden sind, kdnnen wir keine
Haftung oder Gewahrleistung ibernehmen.

Allgemeine Hinweise

-Ein unsicher aufgestelltes Motorrad kann bei den folgenden Arbeiten umfallen! Achten Sie darauf, dass
das Fahrzeug sicher steht.

-Verbrennungsgefahr bei heissem Motor und Auspuff! Vor Beginn der Arbeit heilRe Fahrzeugteile abkihlen
lassen.

-Kinder und Tiere aus dem Arbeitsbereich fernhalten.

-Schmuck (Uhr, Ringe, Ketten, etc) vor Arbeitsbeginn ablegen.Es besteht Unfallgefahr durch Hangenbleiben
oder elektrischen Kurzschluss.

-Die Montage und Funktion bezieht sich ausschliesslich auf Serienmotorrader.

-Wir ibenehmen keine Gewahrleistung fir die Verwendung an Sonderumbauten und von
Sonderzubehdrteilen.

-Nach Montage des Produkts durch eine Werkstatt, ist diese Anbauanleitung dem Kunden auszuhandigen.
-Bewahren Sie die Anbauanleitung sorgfaltig auf, und geben Sie dieses Produkt nur mit dieser
Anbauanleitung an Dritte weiter.

-Sollte die erforderliche Anleitung nicht mehr in Ihrem Besitz sein, wenden Sie sich bitte an:
info@gqillestooling.com

Betriebserlaubnis

-Beachten Sie die fur lhr Land geltenden Zulassungsbestimmungen.
-Fur den Bereich der Bundesrepublik Deutschland gilt:

Ein Eintrag in die Fahrzeugpapiere ist nicht erforderlich!

Montagehinweise

-Alle Schrauben und Muttern werden mit Drehmoment nach DIN/ISO festgezogen. Abweichende
Drehmomente werden angegeben.

-Lagerungen und Schraubverbindungen sind mit einem geeigneten Schmiermittel einzusetzten, um ein
Festfressen zu verhindern.

-Arbeiten und Entliftung am Bremssystems sind nur von fachkundigem Personal durchzufuhren.

-Es ist unbedingt darauf zu achten, dass keine Zuge, Kabel oder Leitungen (insbesondere Bremsleitungen)
andere Fahrzeugkomponenten bertuhren oder daran scheuern.

-Nach jeder Montage sind alle Schrauben auf festen Sitz und das vorgeschriebenes Drehmoment zu
Uberprifen.

-Es ist unbedingt darauf zu achten, dass alle Teile immer einen Mindesabstand von 5mm zu beweglichen
Fahrzeugteilen haben.




VCR38GT = ../ a6

saftey instructions vcr38gt.rearsets gilles.tooling

You must read these Installation Instructions carefully and make sure you
understand everything they contain, before commencing work.

Thank you for purchasing one of our products and we wish a lot of enjoyable riding. With Gilles you
make a standard bike - your bike.

-Safety always comes first.

-Do you have the correct tools?

-Do you have the ability and aptitude to confidently mount thes product. If in doubt consult a skilled
technican.

-We always advise fitment is carried out by skilled personal.

-Non-compliance with the instructions can be hazardous. For your own protection and the safety of the bike
please always follow the instructions.

-Any Gilles parts will not be covered by warranty it fitted incorrectly.

General instructions

-Please ensure the motorcycle is adequately secured before commencing work.

-Always make sure that the motorcycle is stable and firmly supported.

-A hot engine and exhaust system can burn. Allow all hot parts to cool before commencing work.
-Keep children and household pets well away from the work zone.

-Remove all items of personal jewellry (rings, chains,wristwatch, etc.) before commencing work.
-The fitment instructions relate only to the fitment on a standart motorcycles.

-We cannot warranty or legislate for interaction or interference with non standard or custom parts.
-If a technican is installing the parts please ensure these instructions are passed to the owner.
-Please keep the instruction manual at a safe place. In case of selling our product, please hand the
installation instructions over to the new owner.

-Consult info@agillestooling.com if the instructions in question are no longer in your possession.

Operating licence

-Always comply with the regulations regarding approval in the country of use.
-For the Federal Republic of Germany:
A entry in the vehicle’s registration papers is not necessary!

Assembling note

-Screws, bolts and nuts are tightened in accordance with the applicable DIN/ISO standarts. Tightening
torques that deviate from the standards are stated.

-All threaded connections and bearings must be greased with suitable grease. Please be careful with the
tools to avoid i.e. scratches.

-Mounting and bleeding at the brake system only by skilled personal.

-Take care that no wires and hoses (especially brake hoses) are too close or touching other components or
moving parts.

-After each mounting check all bolts for correct tightening and specified torque moment.

-Take care that any parts always have a minimum clearence of 5 mm to any moving parts.




L pajeanun J0jo9y0d [98Y [8EXG'Y H-90UVO| 92
z pejes.un noq VA-08€2-8XGIN | G2
b pajeanun noq VA-08€L-0LXSN | ¥
b pejeaun noq VA-08€L-9LXGN | €2
z pajea.un noq VA-08€2-0ZX9N | 22
b pajea.un noq VA-LB6L-9LXON | 12
b pajea.jun noq VA-1662-0X8N | 02
L pajea.un noq VA-L661-GZX8N | 61
L pajes.un noq VA-ZL6-02X9N | 8l
b pejesun noq VA-ZL6-0EX8IN | L1
b pejeaun noq VA-ZL6-GEXSIN | 91
b Jowo.oep noq 6'2L-2L6-09X8N | Gl
L pajeasjun bnid 958 ¢0L L i
L pajeasiun r_h«n_v wﬂwwom_ w ¥09SW-HGH €l
L 0dO Jopua ] }oq &xeuq 90-ud 4!
| poreanun | HEPE | ovsoavn | 11
! pajesnun 1P| e 20s7g oL
b pazipoue 9001d 20} «<L0¥1N 6
) pazipoue o o | TOXTHON | 8
b pazipoue Jans)| axelq <9z-dn L
! pazipoue mem___ww_ms 42070 9
L 10100} 04N g
L pajesun avn seydepe | L0-49-4Xd 4
b pazipoue JopIs ybU | €0-™SHOA | €
L pazipoue (sped g) Jojo1 | ,-LOLY-HOA 4
! pazipoue oo iOgy | POaHOMON |
*Kjb | Buiysiuyy aogepins | uonduosap ‘ou 9|o1)e ‘sod
Isiipod

70P-108¢I0A




Z | pejeanun Jaysem VA-SZL-7'8-STN| L€
Z | pejyeajun | jnu [epads Z'0L-8-NdS og
b Jojoejoud [98Y | 0-G'G T-90MVO | 62
L | pejeasun nu VA-7E£6-9N 8¢
L | pejeasun nu VA-G86-9IN Iz
L | pejeanun nu VA-7E6-19N | 92
Z | pejeesnun Jog VA-08€L-8XSIN | SZ
v | peyeasun Jog VA-08€L-0ZX9N | +2
L | pejeasnun Jog VA-08€L-GZXN | €2
L | pejeanun Jog VA-08EL-GEXON | 2T
L | pejeanun Jog VA-08€L-GZX8N | 1T
L | pejesnun Jog VA-L66L-9LX9N | 02
L | pejeasnun Jog VA-166.-06X8N | 61
Z | pejeasun Jog VA-ZTL6-0EX8IN | 8l
L | pejeanun Jog VA-TL6-GEX8IN | L)
L | j9wouep Jog 6'2L-CL6-09X8N | 9l
L pajeasun Bnid 96820/ L Gl
L | pewanun | DHeed 1 plouaive | vl
L | peeanun | DA 1 piornive | sl
L | pejeessun aoue)sip €-9-015a 4
l pazipoue |l19||0J JoA| Jeab +G0Y1lN Ll
L | pezpoue | _www__ga% ~LiooydLn | ol
L | pezpoue | R o | zoxawon | 6
| | pazipoue yeys seab ~GLMSN 8
1 pazipoue Jan9| Jeab *"GE-SN L
1 cwv_Mm%cm JaA8| Buislonal g-¥0NsSN 9
l pszipoue %ﬁﬁwmm +71901N s
L 18100} 04N v
L | pszipoue 1opls Yo <L0ISHOA | €
l pazipoue | (sped g)Jojor | ,-LOLY-HOA Z
|l | pezipoue |ejeid oiseqybl| ,-40A-1D-HOA | |
‘Kb mhv_umﬂhw__ uonduosap *ou 9|oIue ‘sod
Isiipod

70P-108¢I0A




VCR-D04 = a6

Anbauanleltung/Manual VCf389t.rearsets gilles.tooling

-Diese Anbauanleitung steht als farbige, hochauflésende Version auf www.gillestooling.com zum Download bereit.
-Download this manual in color and in higher definition at www.gillestooling.com.

Rechts/right side

Original Bremslichtschalter
original brake light switch

il Bremslichthalter BLS02
brake light holder BLS02

-Original Rastenanlage demontieren wie in Bild 1 dargestellt.

-Ubernehmen des originalen Bremslichtschalters aus der Original- in die VCR- Rastenanlage (Bild 2).
(Tipp: Zur besseren Handhabung das Kabel vom Kabelbaum abstecken, Bild 2)

-Detach original rearset like shown in picture 1.
-Take the original brake light switch from the original- to the VCR- rearset (picture 2).
(Hint: For better handling remove the switch cable from the cable harness, picture 2)

-Grundplatte VCR-GR-D04 mit Schrauben M8x30-912 (oben) und M8x35-912 (unten) an die
Rahmeneinheit anschrauben (Bild 3). Anzugsdrehmoment: 20 Nm

-Screw the basic plate VCR-GR-D04 with bolts M8x30-912 (at the top) and M8x35-912 (at the bottom) on
the frame unit (picture 3). Tightening torque: 20 Nm




LT ;
VCR-D04 | /" 3O
Anbauanleitung/Manual ver38gt.rearsets

gilles.tooling

M5x16-7380 | |
; o~
- —-— ‘."‘ -x;‘ﬂq

-

-Anschrauben des Originalhalters des Bremszylinders von der Rickseite gegen die Grundplatte
VCR-GR-D04 mit der Schraube M6x20-912 (Bild 4).

(Tipp: Handfestes Anschrauben um die folgende Schraube M5 besser montieren zu kénnen)
-Einschrauben der Schraube M5x16-7380 von der Vorderseite (Bild 5).

-Mount the original holder for the master cylinder on the back of the basic plate VCR-
GR-D04 with the bolt M6x20-912 (picture 4).

(Hint: Mount it hand tight so it gets easier in the following to screw the bolt M5x16-7380)
-Screw in the bolt M5x16-7380 from the front (picture 5)

-Anziehen der 2 Schraubverbindungen wie in Bild 6/7 dargestellt.
Anzugsdrehmomente: 10 Nm fiir M6
5 Nm fur M5

-Tighten the 2 bolted connections like it is pointed in picture 6/7.
Tightening torques: 10 Nm for M6
5 Nm for M5



VCR-D04 B | wwd™ 80

Anbauanleitung/Manual ver38gt.rearsets gilles.tooling

B ; - rJ

b o A FXR-GF-O1 [

o EXE=

-Reinschrauben der originalen Betatigungsstange des Bremszylinders um 10,5 mm (Malf3 a) in den Adapter
UADO05-40. Dies gilt als Grundlage zur spateren Feineinstellung des Bremsspiels. Kontern mit der
originalen Mutter. (Bild 8/9)

(Tipp: Erst die Verstellmutter FXR-GF-01 auf den Adapter UAD05-40 schrauben)

-Screw in the original actuating rod of the master cylinder about 10,5 mm (dimension a) into the adapter
UADO05-40.This is the basis for the fine adjustment of the brake clearance/ freeplay.Counter the original
screw nut. (pic. 8/9)

(Hint: Screw on the adjustment nut FXR-GF-01 at the adaptor UAD05-40 first)



VCR-D04 = «}

Anbauanleitung/Manual ver38gt.rearsets

gilles.tooling

Bohrung @ 6mm und Gewinde miissen
fluchten!
Hole @ 6mm and thread have to fall in line!

-Zum Vornehmen der folgenden Einstellung sollte das Hinterrad frei drehbar in der Luft sein!
-For the next Steps the rear wheel should be able to turn free in the height!

-Aufsetzen der originalen Feder auf die Verstellmutter FXR-GF-01 (mit eingestellter Betatigungsstange im
UAD, Bild 9) und Einstecken des Bremsbolzens BR-06 in den UAD. Einfuhren der Betatigungsstange
durch die Offnung der Staubmanschette in den Bremszylinder. (Bild 10/11)

-Der Bremsbolzen BR-06 an das Gewinde des Bremshebels (im hochgeklappten Zustand) ansetzen und
leicht andrehen. (Bild 11)

-Anziehen des Bremsbolzen BR-06 mit dem Maulschlissel 10. Der Bremsbolzen muss sich leicht und
gerade einschrauben lassen, somit ist die Betatigungsstange und somit der Bremszylinder nicht
gedriickt/betatigt. (Bild 12) Uberpriifen des Bremsspieles durch Drehen des Hinterrades und Betétigen
der Bremse mit der Hand.Sollte das Bremsspiel durch die Einstellung in Schritt 8/9 nicht ausreichen
(Bremsbelage liegen an/schleifen) oder zu grol3 sein (zu viel Leerweg bis Druckpunkt) kann durch
nochmaliges rein- oder rausdrehen des Betatigungsstange korrigiert werden.

Der Bremshebel muss ein spiirbares Spiel aufweisen bevor der Bremskolben betatigt wird.

-Place the originial spring on the adjustment nut FXR-GF-01 (with the adjusted actuating rod within the
UAD, picture 9) and plug the brake bolt BR-06 into the UAD. Insert the actuating rod through the opening of
the dust cuff into the master cylinder. (picture 10/11)

-Set the brake bolt BR-06 at the thread of the brake lever (in high folded condition) and screw it in easily.
(picture 11)

-Fix the brake bolt BR-06 with an open-end wrench 10.The brake bolt should be easily screwed in and not
be slope, so that the master cylinder is not pressed. (picture 12) Test the brake clearence/ freeplay by
turning the rear wheel and pressing the brake by hand.If the brake clearance/ freeplay in step 8/9 is not
enough (brake linings fit/grind) or too much (too much lever travel until pressure point), you can turn the
actuating rod in or out again to correct it.

The brake lever must have noticable freeplay before the brake piston is pressed.




VCR-D04 =] «}

An bauanleltung/Manual ver38gt.rearsets gilles.tooling

-Einstellen des Bremshebelwiederstands durch spannen/entspannen der Feder.Durch verdrehen der
Verstellmutter GF 01 im Uhrzeigersinn beispielsweise wird die Feder gespannt. (Bild 14).

-Adjust the preload of the brake lever by clamp/ declamp the spring.For example, turning of the adjustment
nut into clockwise direction clamps the spring. (picture 14)

K

-Einstellen des Betatigungspins des originalen Bremslichschalters mittig auf die Betatigung HBH-MSB04
des Bremshebels durch verschieben der Halterung BLS02. (Bild 14)
Funktion des Bremslichtes ist zu testen!

-Adjust the actuating pin of the original brake light switch in center of the actuation HBH-MSB04 of the
brake lever by moving the holder BLS02. (picture 14)
Test the function of the brake light!



VCR-D04 —J a5

Anbauanleitung/Manual vcr38gt.rearsets

gilles.tooling

M5x10-7380
\ M5x8-7380

\ N

-Verlegen Sie das Kabel des Bremslichschalters ohne Spannung hinter der Rastenanlage in Richtung der
originalen Schnittstelle. (Bild 15)

(Tipp: Ein Kabelbinder kann gegebenfalls zur Befestigung genutzt werden)

-Schrauben Sie den rechten Fersenschutz mit den beiden Schrauben M5x10 und 8-7380 an den
Verstellschlitten. (Bild 16)

Anzugsdrehmoment: 3 Nm

-Lay the cable of the stop light switch without any tensions behind the rearset into direction of the original
interface. (Bild 15)

(Hint: You can use a cable tie for installation if necessary)

-Fix the right heel protector with the bolts M5x10 and 8-7380 at the left slider. (picture 16)

Tightening torque: 3 Nm



VCR-D04 =] a5
Anbauanleitung/Manual

ver38gt.rearsets gilles.tooling

Links/left side | %
Normalschaltung/ standard shifting

S

-Original Rastenanlage demontieren.(mehr Platz durch abschrauben des originalen Fersenschutz)
-Original Kugelkopf verwenden. MaR a ist dabei auf 16 mm zu verstellen. Kontern, sodass beide
Kugelkdpfe in einer Flucht stehen. (Bild 1)

-Detach original footrest system. (More room by replacing the original heel protector)
-Use original bearing. Adjust dimension a at 16mm.
Counter, so that both bearings are in line. (picture 1)

M8x30-912

-Montieren der linken Rastenanlage mit den beiden Schrauben M8x30-912. (Bild 2)
Anzugsdrehmoment: 20 Nm
(ahnlich Schritt 3 der rechten Seite)

-Mount the left rearset with the two bolts M8x30-912. (picture 2)
Tightening torque: 20 Nm
(similar to step 3 of the right side)



AT ‘ .
VCR-D04 =) J e 69
Anbauanleitung/Manual ver38gt.rearsets

gilles.tooling

Verstellschlitten
eft slider

-Entfernen Sie die beiden Rotoren und den Verstellschlitten indem Sie die Schraube M8x60-912-12.9
entfernen. (Bild 3)

- Sie haben nun die Moglichkeit das originale Schaltgestange an die Wippe USU04 der Rastenanlage
anzuschrauben. Schrauben Sie die Schraube M6x25-7380 komplett in den USU, durch den Kugelkopf des
Gestanges und ziehen Sie diese fest an. (Bild 4)

Anzugsdrehmoment: 10 Nm

AnschlieRendes Festziehen des Kugelkopfes mit der Mutter M6-985 von der Riickseite. Kontern von der
Vorderseite am Schraubenkopf als Sicherheit! (Bild 4)

-Detach both rotors and the left slider by removing the bolt M8x60-912-12.9. (picture 3)

-You have now the possibility to mount the original gear shaft at the rocker USUO4 of the rearset. Screw in
the bolt M6x25-7380 completely into the USUO04, through the ball bearing of the shaft and tighten the bolt.
(picture 4)

Tightening torque: 10 Nm

Tighten the ball bearing with the counter nut M6-985 from the back side. Counter the bolt head from the
front for safety! (picture 4)



AT ;
VCR-D04 2| v/ 33K
Anbauanleitung/Manual ver38gt.rearsets

gilles.tooling

N

-Montieren Sie die beiden Rotoren und den Verstellschlitten wieder an die Rastenanlage. (Bild 5)

Nach dem Tatigen lhrer Einstellungen (ergonomische Sitzposition) ist die Schraube M8x60-12.9
anzuziehen.

Anzugsdrehmoment: 28 Nm

-Schrauben Sie den linken Fersenschutz mit den beiden Schrauben M5x8-7380 an den Verstellschlitten.
(Bild 5)

Anzugsdrehmoment: 3 Nm

-Mount both rotors and the slider again at the rearset. (picture 5)

If your adjustment (ergonomic , good feeling position) is done, you have to tighten the bolt M8x60-12.9.
Tightening torque: 28 Nm

-Fix the left heel protector with the bolts M5x8-7380 at the left slider. (picture 5)

Tightening torque: 3 Nm

Kontermuttern
| |counter nuts

-Einstellen der Schalthebelhdhe durch verdrehen der Schaltwelle USW15
-Bild 6a= tiefste Position, Bild 6b= hochste Position.
-Feststellen durch kontern der Muttern. (beide Kugelkdpfe dabei in einer Flucht)

-Adjust the shift lever hight by turning the gear shaft adapter USW15.
-Picture 6a=lowest position, picture 6b= highest position.
-Fix it by tighten the counter nuts. (both bearings in line)



VCR-D04 = 80

An bauanleitung/Manual Vcr389t.rearsets gilles.tooling
Normalschaltung/ standard shifting
originalé Schaltwelle - ,‘,"
original gear shaft 1..
Mutter
nut
M6-985
7
Umkehrschaltung/ reverse shifting
& : A ' originale Schaltwelle
. , original gear shaft
LN 4 L0 : % -~
, - . < S Mutter
&N > ~nut
M6x35-7380 [ MB-985
DS10-6:3  M6x20-7380 \® o '

-Die Montage der Normalschaltung erfolgte in Schritt 3 bis 7. (Gesamtdarstellung in Bild 7)

-Die Umkehrschaltung erreichen Sie indem Sie die Rastenanlage in den Zustand von Bild 8 Ubertragen.
Am Lagerbock des Schalthebels ist die Schraube entsprechend Bild 8 umzusetzen und das kurze
Schaltgestange ist mit der Schraube M6x35-7380 an die originale Schaltstange und Schaltwippe USU04
anzuschrauben (siehe auch Bild 8).

Anzugsdrehmoment: 10 Nm fur M6

-The installation of the standard shifting was made from step 3 till 7. (overall view in picture 7)

-You switch to the reverse shifting by changing the rearset into set up in picture 8.

Set the bolt at the bearing of the gear lever like picture 8 shows and mount the short gear shaft with the bolt
M6x35-7380 at the original gear shaft and the rocker USUO04 (see also picture 8).

Tightening torque: 10 Nm for M6



VCR-D04 @ ‘ iz /" @
Einstellungen/Adjusting

ver38gt.rearsets gilles.tooling

-Zur Verstellung der Fussrastenanlage
muss die obere zentrale Klemmschraube
M8x60-912-12.9 geldst werden (Bild 1).
-Anschlief3end wieder festziehen.
Anzugsdrehmoment: 28Nm

M8x60-912

-To adjust the footrest system the central
clamping bolt M8x60-912-12.9 must be
loosend (picture 1).

-After adjusting position re-tighten bolt.
Tightening torque: 28Nm

-Die Langenverstellung der Fussrasten-
position erfolgt durch das Verschieben des
Schlittens VCR-S und die
Hohenverstellung durch das Drehen des
Rotors VCR-RT innerhalb der Klemmung
(Bild 2).

-To adjust the length move the slider
VCR-S forward or backward and for height
adjustment turn rotor VCR-RT between

the clamps (picture 2).

Beispieleinstellungen /
examples for adjustment




VCR-D04 | e/ 3O
Einstellungen/Adjusting ver38gt.rearsets

gilles.tooling

-Die exakte Positionierung erfolgt mit Hilfe
der Skalierungen (Klemme/

Schlitten) und den Markierungen an dem
oberen Rotor (Bild 3).

3,5 ) i 7 7
* ‘A -To ensure both sides have the same
settings (height and length) use the
6,0 clamp/slider scale and the markings on
- Q the upper half of the clamp (picture 3).

-Der zusatzliche Teilstrich steigert die
Ablesegenauigkeit der Rastenposition.
Das Prinzip besteht darin, dass die
zusatzliche Markierung als Zwischen-
schritt der Ableseskala zur Deckung
kommt (Beispiel 3 und 4).

-The additional markings increase the
scale-reading accuracy for the footrest
position.

-Zur Verstellung des Trittstlickes ist die
Schraube M6x20-7380 zu I6sen.
-Trittstlick drehbar einstellen, Schraube
festziehen (Bild 6).

-Die zweite Bohrung kann ebenfalls zur
Positionierung des Exzenters genutzt
werden.

Anzugsdrehmment: 10Nm

-Loosen the bolt M6x20-7380 to adjust the
toe piece.

-Turn the toe piece to desired position, re-
| tighten bolt (picture 6).

-The second hole can also be used and
offers more options to adjust.

Tightening torque: 1T0Nm




vcr38gt-D04 | | 86
adjust positions | VerdB.gtrearsets | oo

I RNER NS ~ |VCR38GT-positions
4

41

OEM-position

>
40 [ fs0 | f20 | J10 [ Jo [ [0 | ]

driving direction






86

gilles.tooling

- ”
VCR-D04 = -/
Packzettel/Pack List vcr38gt.rearsets
Pos. |Description Part-No. Qty. |OK
1 |screw M6x35-7380-VA 1
2 |screw M6x25-7380-VA 1
3 |screw M5x16-7380-VA 1
4 |[screw M5x10-7380-VA 1
5 |screw M5x8-7380-VA 1
6 [safety nut M6-985-VA 1
7 |screw M8x35-912-VA 1
8 |screw M8x30-912-VA 3
9 |screw M6x20-912-VA 1
10 |brake bolt BR-06 1
11 |adapter UADO05-40 1
UAD adapter |FXR-GF-01

12 |cable connector [01-0110058 4
13 |heel protector |[CARO06-R 6,5-38 1
14 |certificate ABE 90982 1
15 |manual VCR-D04-ABA 1

MA

Datum

Revision 02, Stand 06.2014




